5 4 730004023 |D
27
29 25
NOTES : @ = |
| DRIVE END COVER TO BE PINNED TO HEADPLATE AFTER @ / ) %/‘ ] H L
ALIGNING SEAL BORE WITH SHAFT WITHIN .00 | |V
2. USE TEFLON SEALANT ON ALL PIPE THREADS = ‘ [_ % ) % l 3
3. TORQUE TO 400 FT.LBS i @ \ H I
4. APPLY LOCKTITE TO SCREW THREAD AND TORQUE TO 75 FT.LBS
5. TORQUE TO 35 FT.LBS ~ \ // | | L
: ! //// § ]
i
P K ‘\\
/ / 3 H G
O O
() : h
SCALE 17 DETAIL B § / “ | \ © B
l ) % |
SEE DETAIL A @ 8 lm /
© - =
| | F
~—— L R
N w @ J\\\‘\V [ @ SCALE 1:3 + SEE BOM
®\ N \ 98 [12003700] WASHER, HS FLAT [/4" DIA 8
i 97 110008029 PLUG, PIPE | —
~ 96 [T2003100] BUSHING, STEEL 6
@\ 'é@ . MBS /69 Q 95  [12001500] PLUG, CAP ¥
SEE NOTE ¢ 3 , \ | - — ’ - 94 |SEE BOM GASKET, INLET/OUTLET 2 <
' ! 1 93 10049005 WASHER, LOCK 1/2" DIA 4 S
Z 4 ' . 7 [ 92 10181015 WASHER, FLAT 3/8 3 5
@ / \47 91 |10181014 WASHER, FLAT 1/4" DIA 2 ¢
- =\ [ 90 [10019005 SCREW, HEX HD CAP 3/8"-16 X I" LG 4
®\: 7 ] > \ ‘ 89 [T20004001 BEARING, DEEP GROOVE BALL 3 -
‘ (LS ﬂ%lu 7 \ @/ 76 |SEE BOM FOOT, BLOWER '
@ | ) : g SEE NOTE # | 66 10023003 SCREW, CAP HEX HD 1/2"-13 X I-1/4" LG|4
% _ e /‘\ @ 63 (64361020 LUG, LIFTING 2
%— / , SEr DETAIL B - - 60 |1280000| CAP SCREW, BUTTON HD 1/2" DIA X I" LG|3
" \%@jﬁ%@ o 1> | ﬂj Dl @ 54 73001902 PLATE, BEARING CLAMP 2
N S E ‘ oll 46 720029001 SLINGER, OIL G.F |
SEE NOTE # 4 N s h% [ ] SEE NOTE # 5 40 54710020 SLINGER, OIL D.F | )
— B | |l / P [ ] 38 730018021 SLEEVE G.F & D.F 4
_ 37 12066001 PLUG, SIGHT |
ﬁ 35 10049002 WASHER, LOCK 1/4" DIA. |
.,® 34 |730074020 PLATE, BEARING CLAMP D.F |
) 33 110460034 SEAL, VITON |
g 7 7 7 7 7 7 7 7 7 7 7 7 7 7 7 & 32 10011003 CAP SCREW, [/4"-20 X 3/4" LG I —
77 7 7 J1/7 7 7 /7 7 7 7 7 7 /R 31 10319019 NUT, LOCK 2
29 10135023 WASHER, WAVY 4
7 28 12283001 RING, PISTON 4
@ 27 110460030 SEAL, VITON 4
e 23 110019020 SCREW, HEX HD CAP 3/8"-16 X 3-1/2" LG|?2 C
@ 22 110008004 PLUG, PIPE 7
21 720013004 PLUG, VENT |
L 20 10815002 SCR, SELF TAPPING |
19 |SEF BOM KEY, SOUARE |
. SECTION A=A 17 12917013 PIN, DOWEL .250 DIA X 1.00 LG 2 -
16 |11175004 PIN, DOWEL .375 DIA X 1.00 LG 8
SEE NOTE # 5 14 10222042 BEARING, ROLLER |
13 |SEE BOM IMPELLER & SHAFT, DRIVEN |
12 |SEE BOM IMPELLER & SHAFT, DRIVE |
I |SEF BOM CYLINDER 2 .
10 [52378020 SHIM,SET A
@ 9 [T2003400] NAMEPLATE, SERIAL NO. |
8  [120003002 0-RING 8
7 |72001700] GASKET 2
5  |130017022 COVER, DRIVE END |
4 52466021 GEAR, ASSY | —
3 |730016022 GEAR BOX |
| 730156023 HEAD PLATE 2
[ T [TEM| PART NO. DESCRIPTION oTY.
TS pocouent conra SONDENTAL o nTion or | D0.NOT SCALE PRINTS. REMOVE BURRS. | omwrkwise Serciripp | 1! TLE
oo so01f otvision, Biss ol i, | Soat Ol ORI o o ASSEMBLY, TOP LEVEL
ONLY IN CONJUNCTION WITH DMD-ROOTS DIVISION BUSINESS SPECIFIfD. v XX +£.01
] SECTION B-B ] D | ADDED ITEM# 98 RK [8/02/01| PROTO L PERPENDICAULARITY (O ROUNDNESS ;()/(ix Ilfgi 400 ROOTS-FLO A
C | ITEM #1 WAS T30015023, ITEM #8 WAS RK |7/09/01| PROTO ESHEEZ%:E:% 7 PFALRAAT'-NLEESLS'SM X i DMD, DREsaen Bonimuint"
126035001 ' ~ SAoRICHTNESS o 7 RUNOUT e ROOTS|  J5iston, Sy, v oo e
B [ao0s 1Tews 97820, iTEMs 8 WAS 120003001/ K [5/04/01] PROTO @ MAX. MATERIAL G0 etEg OF SURFACE hpr DRAWN BY | CHECKED | APPROVED | SCALE bRANING NumBER [FEV.
A ADDED ITEM #96, ITEM #46 WAS 62702021 RK 4/6/01 PROTO RK é/ RFEIGNUIASRHDLIENSSM IOCFRCI);EIANTCUHREES SI17E < ANGULARITY R K[SANTDEURI DATE WEIGHT S:IEET
RNEc;/.' REVISIONS BY DATE Erfc?.' CHKD. | APPD. ?U;giéEATING MACHINE LOCATING 12SEPOO 280 I OF I T30004023 D




